
Appendix C is supplemental to ACRP Research Report 257: Guide for Treatment of Airport Stormwater Containing 

Deicers: Update (ACRP Project 02-96, “Update ACRP Report 99: Guidance for Treatment of Airport Stormwater 

Containing Dicers”).  The full report can be found by searching for ACRP Research Report 257 on the National 

Academies Press website (nap.nationalacademies.org) 

 

The Airport Cooperative Research Program (ACRP) is sponsored by the Federal Aviation Administration. ACRP is 

administered by the Transportation Research Board (TRB), part of the National Academies of Sciences, Engineering, 

and Medicine. Any opinions and conclusions expressed or implied in resulting research products are those of the 
[...]
performance in comparison to unaerated beds without nutrient addition. 
5. Automated nutrient control should be designed and configured by systems integrator. The 

nutrient feed should be regularly evaluated for accuracy and proper operation.  

Documents and Information Review in Development of Airport Summary 

ARM Group Limited. (2017). 6 Year Asset Review Operation and Performance Report 

(2011/2017). Rugeley, Staffordshire: ARM Group Limited. 

Murphy, C., S. Wallace, R. Knight, D. Cooper, and T. Sellers. (2015). Treatment Performance of 

an Aerated Constructed Wetland Treating Glycol from De-icing Operations at a UK 

Airport. Ecological Engineering, 117–124. 

 
 



 

ACRP Research Report 257 66 October 2023 

Airport Deicer Treatment System Summary 11 

Airport:   Oslo Gardermoen Airport—Oslo, Norway (OSL) 

 

Treatment Technology:  Off-Site Moving Bed Biofilm Reactor 

Off-Site Recycling 

 

Years Operated:   1998–2023 (Currently Operational) 

Deicer Management System Description 

The Oslo Airport, Gardermoen (OSL) currently has approximately 6,000 to 12,000 annual deicing 

operations. A deicer collection system was constructed as part of the new airport construction in 

1998. The Aircraft Deicing Fluid (ADF) applications at OSL are integrated into the deicing 

management system. The ADF applied at OSL includes Type I and Type II ADF, 

monopropyleneglycol only.  

 

Figure 1 provides a general deicer management system flow diagram. In general, runoff from three 

dedicated deicing pads, as well as runoff from key taxiway/runway areas where deicing fluids 

generally drip from the aircraft, is collected for on-site storage and subsequent off-site treatment 

through a variety of treatment mechanisms.  

 

Runoff from each of the deicing pads is segregated by concentration and routed into a series of low 

(<2% PG concentration), medium (>0.2%, <2% PG concentration), and high-concentration tanks 

(>2% PG) at individual storage tanks located near the deicing pads. The purpose of segregation is 

to supply downstream treatment processes with concentration ranges optimal for the following 

particular treatment capabilities:   

Table 1. Management of aircraft deicing impacted stormwater at OSL. 

Concentration Collection and Treatment 

>2% PG 

The high-concentration runoff is pumped off-site to a local glycol processing 

facility that further concentrates glycol for subsequent trucking to a chemical 

industrial facility in Germany for distillation into a pure glycol product.  

>0.2%, < 2% 

PG 

Conveyed to the Gardermoen sewage treatment plant as a carbon source for 

the denitrification process. 

<0.2% PG 
Conveyed to the Gardermoen sewage treatment plant for treatment as 

sewage in MBBR system.  

Source: Per Espen Jahren, Water Management Systems. Oslo Airport, Norway. 

 
Other than collection of aircraft drip and shear from targeted areas, runoff from taxiways and 

runways is generally not collected, but percolates into the soil alongside these areas. OSL monitors 

concentrations of COD in the groundwater to confirm the natural attenuation of the deicing 

chemicals from these areas.  

 

 

 

 



 

ACRP Research Report 257 67 October 2023 

 

Figure 1. OSL deicing impacted stormwater management system process flow diagram. 

Deicer Treatment Technology Selection Considerations  

OSL is located on the largest unconfined aquifer in Norway, resulting in strict regulations to 

minimize the environmental impact on the groundwater system. Environmental regulations limit 

the acceptable concentration of Chemical Oxygen Demand (COD) in the groundwater to 

15 mg COD/L on airport property and 0.5 mg COD/L off airport property during spring/snow 

melting periods. The regulatory limit for deicing fluid concentration in surface waters outside 

airport property is 0.5 mg/L glycol, formate, or acetate. 

 

To mitigate impacts from deicing activities at the airport on the aquifer the Norwegian pollution 

control required OSL to not affect: 

 

1. Groundwater balance 

2. Groundwater quality 

3. Natural erosion processes in the ravine system 

4. Surrounding water resources 

 

During the planning phase of OSL, it was determined that the local wastewater treatment plant did 

not have the capacity to treat the combined wastewaters from the local municipalities in addition 

to that from OSL. Therefore, in 1994, the Norwegian pollution control authorities concluded that a 

new semi-regional wastewater treatment plant should be built. During the planning process of the 

new wastewater treatment plant, testing demonstrated that the glycol in the runoff could be used as 

an external carbon source for biological denitrification as a substitute for the commonly used 

ethanol or methanol. Combining the treatment of the wastewater and the deicer contaminated 

stormwater into one treatment facility became a primary design focus.  

 

The Gardermoen sewage treatment plant [GRA] was then constructed to treat wastewater from the 

surrounding municipalities of Ullensaker and Nannestad, as well as sanitary wastewater from OSL. 

Deicer-contaminated stormwater from OSL is treated in the winter and spring seasons at GRA. 

 



 

ACRP Research Report 257 68 October 2023 

Deicer Treatment Technology Description 

The OSL deicer treatment system is unique compared to other airports because the biological 

treatment process at nearby Gardermoen sewage treatment plant [GRA] is capable of treating large 

volumes of deicer-contaminated runoff from the airport mixed with domestic sewage.  

 

The treatment technology at the Gardermoen Sewage Treatment Plant (referred to hereafter as 

GRA) that is used to treat the combined sewage-deicer flow is a moving bed biofilm reactor 

(MBBR) with dissolved air flotation (DAF) pretreatment unit (referred to hereafter as IPT). See the 

MBBR Treatment Technology Fact Sheet 107 for specific information on the MBBR process.  

 

The IPT system at Gardermoen is dedicated to pretreating ADF-impacted stormwater conveyed 

from OSL. The IPT system discharges into and blends with GRA’s primary effluent. GRA’s 

biological process includes a seven-stage MBBR process with anoxic and aerobic reactors, 

providing organic and total nitrogen and total phosphorous removal.  

 

The mixing of stormwater and sanitary wastewaters is likely to have beneficial effects compared 

to treating stormwater alone, because of the heat and nutrients supplied to the biological process 

from the sanitary wastewater, as well as the creation of a more stable organic and hydraulic load 

and a more stable sludge volume and quality suitable for sludge dewatering and handling.  

Table 2. System component capacities (per Espen Jahren, Water Management, Oslow 

Airport, Norway). 

Component/Parameter Size / Capacity  Number of Units Comments 

ADF runoff storage Capacity, 

for recycling 

3,500 m3 

0.9 million gallons 

 

 

One tank at each 

deicing pad and 

two connected 

buffer tanks. 

>2% glycol 

ADF runoff storage Capacity, 

Carbon Source for 

denitrification 

19,000 m3 

5.0 million gallons 

 

One tank at each 

pad and two buffer 

basins 

<2%, >0.2 % 

glycol 

ADF runoff storage Capacity, 

For delivery to sanitary 

sewage treatment 

44,000 m3 

11.6 million gallons 

One tank at each 

pad and two buffer 

basins  

<0.2% glycol 

Runway deicer runoff 

Capacity. 

150,000 m3 (39.6 M-

gal) 

5 basins 

 

2 x 9.2 M-gal. 

3 x 6.6 M-gal. 

ADF capacity in pre-treatment 

unit 

Max 9,900 lbs COD/day. 

Max 26,400 gal/hour 

ADF consumption in 

denitrification unit 

Approx. 280-ton glycol/year (470-ton COD/year) 

Runway deicer capacity Max 2,200 lbs COD/day and 1.31 MGal/day. Seasonal 

assimilation 

to/from deicer 

Winter/Summer 
Conversion factors: 1 kg glycol = 1.68 kg COD and 1 US-gallon = 3.785 L 

 

  



 

ACRP Research Report 257 69 October 2023 

Dedicated IPT System [MBBR-DAF] for Stormwater Pretreatment 

ADF-contaminated runoff containing less than 0.2% glycol is mixed with primary settled municipal 

wastewater and sent through the pretreatment MBBR process [IPT], which consists of two (2) 

aerobic MBBRs operated in parallel followed by dissolved air flotation (DAF) clarification.  

 

 

 

 

Figure 2. IPT System located at Gardermoen STP.  

Above system accepts OSL Deicer Impacted Stormwater <0.2% Glycol 

Includes two (2) parallel aerobic MBBRs followed by Dissolved Air Flotation (DAF) 

 

The design criteria for the pre-treatment plant [IPT] dedicated to treating stormwater collected 

and conveyed from OSL is outlined in Table 3. 

Table 3. IPT system design criteria for OSL stormwater conveyed to GRA. 

Parameter Maximum Load Average Load 

De-Icing Fluid (kg COD/d) 4,500 2,667 

Municipal WW (pre-settled) (kg COD/d) 2,650 1,700 

Design Flow (m3/day) 8,000 5,000 

Air Demand (Nm3/h) 4,800 3,100 

IPT Process Description 

Two (2) Parallel Aerobic MBBRs 

 

690 m3 each, 1,380 m3 total 

6.5-meter side water depth and  

 

60% fill of K1 media [protected fixed 

film surface area of 500 m2/m3] at 

design loads 

 

Average (surface area loading rate) 

SALR 10.5 gCOD/m2-day at 5-7oC 

 



 

ACRP Research Report 257 70 October 2023 

While there were no IPT system effluent limitations, the goal was to achieve approximately 80% 

removal of COD or to remove organic matter so the concentration of COD leaving the IPT system 

matched typical municipal wastewater (approximately 250 mg/L COD). 

 

The information on actual system performance (Figure 6) was derived from facility data averaged 

from 29 April 2004 through 23 June 2004.  

Table 4. Actual IPT system performance. 

Parameter Value Unit 

Flow Rate, average, to 2 MBBR trains 0.523 MGD 

Actual COD Treatment Load Rate 3,038 lbs/day 

Influent COD Concentration 

- Average TCOD 

- Average sCOD 

 

766 

555 

 

mg/L 

mg/L 

MBBR Effluent sCOD Concentration 

(before DAF Clarification) 

- Average 

 

 

110 

 

 

mg/l 

sCOD SALR 3.17 g sCOD/m2-d 

Treatment Efficiency 80% % Influent sCOD load 

treated in 1 aerobic stage 

Full Gardermoen Sewage Treatment System [GRA]  

The GRA treatment plant was designed for 50,000 people or 5.83 MGD (dry weather flows) and 

8.24 MGD (wet weather flows). The treatment plant was placed online in September 1998. The 

process flow scheme uses fine screens, grit removal, primary sedimentation, biological treatment, 

flocculation, and dissolved air flotation for treating the influent wastewater to an annual average of 

70% Total nitrogen removal, phosphorus to less than 0.2 mg/L, and BOD to less than 10 mg/L. 

 
Influent wastewater enters fine screens and grit chambers to remove any large particles entering 

the facility. Wastewater then flows to primary sedimentation tanks where coagulants might be used 

to remove any particulate matter. Each of two (2) biological treatment trains is described below, 

and details are given in Figure 3. The system includes two (2) parallel 7-Stage MBBR-DAF trains, 

and note that there is UV disinfection on the outlet. 

 

 
 

Figure 3. Gardermoen STP [GRA] biological treatment process. 



 

ACRP Research Report 257 71 October 2023 

Wastewater then enters the first of seven moving bed reactors operated in series, labeled R1-R7. 

R1 and R2 are operated as pre-denitrification reactors in summer to achieve 80%+ removal of Total 

Nitrogen removal and to save on external carbon use in the post-denitrification reactor. R1 and R2 

are operated as aerobic BOD removal and nitrification reactors in winter when the temperature of 

the wastewater and nitrification rates decrease. R3 and R4 are always operated as aerobic reactors 

for BOD removal and nitrification. R5 acts as an oxygen depletion reactor. The wastewater exiting 

R5 is either recirculated to the first reactor or sent directly to R6. R6 is the post-denitrification 

reactor to which external carbon is added.  

 

External carbon dosing is controlled using online dissolved oxygen (DO), temperature, and nitrate-

nitrogen sensors such that the STP’s final effluent average total nitrogen (TN) concentration is 

typically less than 3 mg/L. The facility is required to provide 70% average annual TN removal, but 

the average removal is 85% and with optimal carbon-to-nitrogen ratio control (5.5:1), greater than 

94% TN removal is provided. De-icing fluid from the Oslo airport is used during the winter months. 

Either methanol or ethanol is used during the summer months. An assimilation of denitrifying 

bacteria to/from deicing fluid is conducted seasonally, whereby blended carbon sources are used 

and the ratio of each is increased or decreased over a period of several weeks.  

 

R7 is aerobic and used to burn off any excess carbon added to R6.  

 

The GRA MBBR process effluent is also clarified using DAF, with integral coagulation and 

flocculation for total phosphorous removal. UV Disinfection is performed on secondary DAF 

effluent prior to discharge.  

Table 5. GRA Municipal MBBR-DAF process details [Source: Kaldnes Miljoteknologi (KMT 

acquired by Veolia) Case History].  

Parameter Metric US 

Design Flow 

Dry 

Wet 

 

22,100 m3/day 

31.200 m3/day 

 

5.83 MGD 

8.24 MGD 

Primary Settling Area 

Water Depth 

Total Surface Area 

 

420m2 

3.3 m 

4,520 ft2 

10.8 Feet 

Moving Bed Biofilm Reactors 

Number of Trains 

Total Empty Bed Volume 

% Fill of Media in Reactors 

Water Depth 

 

2 

(5,790m3) 

42-67% 

6.5 m 

 

2 

204,445 ft3 

42-67% 

21.3 feet 

Dissolved Air Flotation 

Total Surface Area 

Water Depth 

 

195 m2 

2.5 m 

 

2,100 ft2 

8.2 feet 

R1 (Anoxic/Aerobic) 67% fill 420 m3 14,830 ft3 

R2 (Anoxic/Aerobic) 67% fill 420 m3 14,830 ft3 

R3 (Aerobic) 67% fill 695 m3 24,540 ft3 

R4 (Aerobic) 67% fill 695 m3 24,540 ft3 

R5 (Anoxic/Aerobic) 42% fill 180 m3 6,356 ft3 

R6 (Anoxic/Aerobic) 67% fill 375 m3 13,241 ft3 

R7 (Aerobic) 51% fill 110 m3 3,884 ft3 

 



 

ACRP Research Report 257 72 October 2023 

The information on actual system performance (Table 6) was derived from facility data averaged 

from January 1999 through June 2006.  

Table 6. Actual System Performance (Rusten and Odegaard 2007). 

Parameter Value Unit 

Flow Rates 1.5386 Million Gallons per Day 

Actual COD Treatment Load Rate 8,379 lbs/day 

Actual TN Treatment Load Rate 640 lbs/day 

Influent COD Concentration 

- Average 

 

653 

 

mg/L 

Influent TN Concentration 

- Average 

 

49.84 

 

mg/L 

Effluent COD Concentration 

- Average 

 

30 

 

mg/l 

Effluent TN Concentration 

- Average 

- Low Concentration Capability 

 

7.34 

< 2 

 

mg/L at C/N ratio <5:1 

mg/L at C/N ratio 5-10:1 

Treatment Efficiency 95% 

 

75-85% 

 

 

>= 94% 

% Influent COD load treated 

 

% Influent TN load treated at 

C/N ratio ~2.5:1 

 

% Influent TN load treated at 

C/N ratio >= 5.5:1 

Lessons Learned from OSL for Airports Considering Selection of MBBR 

Technology  

Conclusions drawn from the operation of the MBBR at GRA that can be utilized by other airports 

considering implementing this technology include: 

 

1. The MBBR technology is located in an enclosed facility, with the cold stormwater influent 

mixed into warm sanitary wastewater. This results in less treatment at cold temperatures 

compared to some other deicer treatment systems. 

2. The MBBR technology typically has negligible effluent concentrations of BOD5 (3.2 

mg/L) and COD (25 mg/L). 

3. The municipal wastewater MBBR system is operated year-round, treating deicer-

contaminated stormwater from OSL in winter and spring. The year-round operation allows 

a healthy bacteria population capable of treating the seasonal stormwater runoff. 

Assimilation of denitrifying bacteria to/from ADF is conducted seasonally.  

4. Nutrient balance is provided by the municipal wastewater. 

5. Some municipal wastewater treatment plants need sources of carbon to facilitate the 

process of removing nitrogen from wastewater (the denitrification process). Airports may 

want to engage local wastewater treatment authorities to assess if there is a need.  If so, it 

could be a lower-cost method than other alternative off-site destruction methods for 

disposing of the concentrate. The biggest obstacles to utilizing collected deicer 

contaminated stormwater as a carbon source for denitrification are: 

a. Means of transportation and transportation costs from the airport to the treatment 

plant since it cannot be discharged to the sanitary sewer system. 

b. Means of storage for the deicer at the treatment plant. 



 

ACRP Research Report 257 73 October 2023 

c. Means of metering in the deicer into the denitrification process, given the 

potentially changing deicer concentrations. 

d. Matching the quantity of carbon needed for denitrification with the quantity of 

deicer that is available.  This can be problematic since the availability of deicer is 

variable.  

e. Large-volume storage facilities must be available in order to provide an even 

delivery to the sewage treatment plants. 

Lessons Learned from OSL for MBBR Operators at Other Airports  

The following lessons learned are applicable to those operating MBBRs at other airports.  

At initial 

 

1. Influent Deicer Concentrations. The collected deicer contaminated stormwater sent to the 

pretreatment MBBR [the IPT process] contains less than 2,000 mg PG/L or approximately 

3,400 mg COD/L. Prior to treatment in the MBBR, the deicing-impacted stormwater is 

mixed with the influent sanitary wastewater. Sanitary wastewater typically ranges between 

250 and 800 mg COD/L (Metcalf & Eddy 2003). Mixing the sanitary wastewater with the 

deicing impacted stormwater typically reduces combined concentration before treatment 

by the MBBR and dampens the peaks. Mixing the sanitary wastewater with the deicing-

impacted stormwater increases the temperature of the deicing-impacted stormwater and 

provides nutrients required for biological treatment and cellular reproduction in the 

biofilm. Higher concentration stormwater runoff is used as a carbon source for the 

denitrification process in the municipal treatment system at GRA.  

2. IPT System. The presence of sanitary wastewater sources provides a steady baseline mass 

loading that likely stabilizes the biological population in the IPT system, potentially 

making for a more robust system in the face of the more fluctuating deicer load 

contribution.  

3. Treatment Efficiencies. The MBBR has demonstrated a 96% removal efficiency for COD.  

Documents and Information Review in Development of Airport Summary 

 

Metcalf & Eddy. (2003). Wastewater Engineering, Treatment and Reuse. New York: McGraw Hill 

Publishing. 

Rusten, B., and H. Odegaard. (2007). Design and Operation of Nutrient Removal Plants for Very 

Low Effluent Concentrations, Proceedings of the Water Environment Federation, January 

2007, 25(2): 1307–1331. 

  



 

ACRP Research Report 257 74 October 2023 

Airport Deicer Treatment System Summary 12 

Airport:    Portland International Airport—Portland, OR (PDX)  

 

Treatment Technology:  Anaerobic Fluidized Bed Reactor 

POTW Discharge 

 

Years Operated:    2011–2023 (currently operational) 

Deicer Management System Description 

In response to effluent limits for Biochemical Oxygen Demand (BOD5) in their NPDES permit and 

Industrial User Permit for discharges to the sanitary sewer, the Port of Portland (Port) constructed 

an airport-wide deicer management system in several phases at the Portland International Airport 

(PDX) that included the construction of an on-site anaerobic fluidized bed reactor (AFBR) 

treatment system in 2011. The deicer management system includes segregation of clean, dilute, and 

concentrate deicer runoff collected from multiple sub-drainage areas using online Total Organic 

Carbon (TOC) monitoring; a total of 5 MG of high concentrate runoff storage and 26 MG of dilute 